SHANGHAI UNIMECH INTERNATIONAL TRADE CO.,LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

S (No) 4 F% (Name) #J5 (Material ) FrifE (Standard) ((%QT%) P15 (Heat Ne ) |41 5 (Batch Ne)
1 NPT BUSHING 1.1/4" X 1" 3000# A105 Bl16.11 100 01407-0773 29N30
2 NPT BUSHING 2" X 1.1/2" 3000# A105 Bl16.11 20 2206-00863 29N43
3 NPT BUSHING 2.1/2" X 1" 3000# A105 Bl6.11 20 2306-02340 29N64
4 NPT CAP 1.1/4" 3000% A105 B16.11 30 01407-0773 20N30
5 NPT CAP 2.1/2" 3000# A105 Bl16.11 20 2306-02340 29N64
6 NPT CAP 3" 3000# A105 B16.11 20 2306-02347 20N57
7 NPT FULL COUPLING 1/4" 3000# A105 Bl16.11 300 01410-0467 29N59
282 (Chemical Composition% ) P BE (Mechanical Properties)
Jit lkMpa |$iHz Mpa " o | s
G2 (N) | C | Si | Mn| P S Cr Ni | Mo | v | colno|cel vield | Tensite | EF% | WA | vhofish |
Elongat R.A. Impact | Hardness
Strength | Strength
1 0.22 | 0.22 | 0.79 ] 0.022 0.013 0.04 0.03 | 0.01 {0.002] 0.12 10.002 282 525 34 52 134-156
2 0.20 | 0.22 | 0.83 | 0.017 0.012 0.09 0.02 | 0.003]0.0011]0.037]0.003 288 534 28 50 130-154
3 0.22]1 0.22 [ 0.89 10.014] 0.007 0.039 0.02 10.007{0.000110.011p.0001 279 537 28 52 136-158
4 0.22 | 0.22 | 0.79 ] 0.022 0.013 0.04 0.03 | 0.01 {0.002] 0.12 10.002 282 525 34 452 134-156
5 0.22]1 0.22 [ 0.89 10.014] 0.007 0.039 0.02 10.007{0.000110.011p.0001 279 537 28 52 136-158
6 0.21 | 0.26 | 0.86 | 0.021 0.005 0.02 0.03 | 0.01 [0.0001] 0.03 0.0001 284 534 __2’(;1_ { 50 ‘J"_‘ 135-168
7 0.22 | 0.26 | 0.78 | 0.025 0.005 0.02 0.03 | 0.02 [0.0001] 0.02 0.0001 281 537 25 T 35 ‘_ -\ 134-157
K. OK RFREEE: OK A%« #Abr: OK
Surface Inspection Dimension Inspection MT/PT (| Heat"Freatment
2R N (Signatory): ZRHE (Date) : 5L N (Inspection) : TR W AT S A




SHANGHAI UNIMECH INTERNATIONAL TRADE CO., LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

=
g (No) #FK (Name) #45 (Material ) FrifE (Standard) (é&T%) Jr5 (Heat No )[40 5 (Batch No)
8 NPT 90DEG ELBOW 1" 3000# A105 Bl16.11 200 01408-0037 29012
NPT 90DEG ELBOW 1.1/4" 3000# A105 Bl16.11 150 01407-0773 29N30
10 NPT 90DEG ELBOW 2.1/2" 3000# A105 Bl16.11 50 2306-02340 29N64
11 NPT 90DEG ELBOW 3" 3000# A105 Bl16.11 30 2306-02347 29N57
12 NPT NIPPLE 1/4" 3000# A105 Bl16.11 100 01410-0467 29N59
13 NPT RED COUPLING 1" X 1/2" 3000# A105 B16.11 100 01212-0735 29M04
14 NPT RED COUPLING 1.1/4" X 1" 3000# A105 Bl16.11 150 01407-0773 29N30
282 (Chemical Composition% ) P4 BE (Mechanical Properties)
Jit lkMpa |$iHz Mpa " o |
G2 (N) | C | Si | Mn| P S Cr Ni | Mo | v | colno|cel vield | Tensite | EF% | WA | vty |
Elongat R.A. Impact | Hardness
Strength | Strength
8 022 | 026 | 0.88 |0.014| 0.005 0.04 0.03 | 0.005 | 0.001| 0.13 {0.001 285 525 38 54 125-148
9 0.22 1 0.22 | 0.79 [ 0.022 0.013 0.04 0.03 | 0.01 [0.002| 0.12 ]0.002 282 525 34 52 134-156
10 0.22]1 0.221 0.89 (0.014] 0.007 0.039 0.02 {0.00710.000110.011p.0001 279 537 28 52 136-158
11 0.21 | 0.26 | 0.86 [ 0.021 0.005 0.02 0.03 | 0.01 [0.0001{ 0.03 0.0001 284 534 28 50 135-168
12 0.22 1 0.26 | 0.78 [ 0.025 0.005 0.02 0.03 | 0.02 [0.0001{ 0.02 [0.0001 281 537 28 35 134-157
13 0.221 0.25] 0.68 [0.012] 0.003 0.04 0.02 | 0.02 {0.002{ 0.03 [0.001 286 514 23 32 136-153
14 0.22 1 0.22 | 0.79 | 0.022 0.013 0.04 0.03 | 0.01 {0.002| 0.12 ]0.002 282 525 34— 52 134-156
il OK RATRr#: OK ZHE #AbE: OK
Surface Inspection Dimension Inspection MT/PT Heat Treatment

2R N (Signatory):

2R HW (Date) -

571fE N (Inspection) :
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SHANGHAI UNIMECH INTERNATIONAL TRADE CO.,LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

oy
e (No) # ¥k (Name) #45 (Material ) FrifE (Standard) (é&T%) Jr5 (Heat No )[40 5 (Batch Ne)
15 NPT RED COUPLING 1.1/2" X 1" 3000# A105 Bl16.11 100 1209-08163 29N44
16 NPT RED COUPLING 2" X 1" 3000# A105 Bl16.11 50 2206-00863 29N43
17 NPT RED COUPLING 2" X 1.1/4" 3000# A105 Bl16.11 50 2206-00863 29N43
18 NPT RED COUPLING 2" X 1.1/2" 3000# A105 Bl16.11 50 2206-00863 29N43
19 NPT RED COUPLING 2.1/2" X 1.1/2" 30 A105 B16.11 15 2306-02340 29N64
20 NPT RED COUPLING 2.1/2" X 2" 3000# A105 Bl16.11 15 2306-02340 29N64
21 NPT RED COUPLING 3" X 2" 3000# A105 Bl16.11 10 2306-02347 29N57
282 (Chemical Composition% ) P BE (Mechanical Properties)
Jit lkMpa |$iHz Mpa " o | s
G2 (N) | C | Si | Mn| P S Cr Ni | Mo | v | colno|cel vield | Tensite | EF% | WA | vhofish |
Elongat R.A. Impact | Hardness
Strength | Strength
15 0.21 | 0.21 | 0.82 [ 0.023 0.01 0.092 0.02 | 0.003[0.0001] 0.037 0.0001 288 531 28 33 135-164
16 0.20 | 0.22 | 0.83 | 0.017 0.012 0.09 0.02 | 0.003]0.0011]0.037]0.003 288 534 28 50 130-154
17 0.20 | 0.22 | 0.83 [ 0.017 0.012 0.09 0.02 {0.00310.00110.037]0.003 288 534 28 50 130-154
18 0.20 | 0.22 | 0.83 [ 0.017 0.012 0.09 0.02 | 0.003]0.001]0.037]0.003 288 534 28 50 130-154
19 0.22 1 0.22 1 0.89 [0.014| 0.007 0.039 0.02 [0.007(0.000110.011.0001 279 537 28 52 136-158
20 0.22 1 0.22 1 0.89 [0.014| 0.007 0.039 0.02 [0.007(0.000110.011.0001 279 537 28 52 136-158
21 | 021 [ 026 086 [0021] 0.005 002 [ 003 [ 001 [0.0001] 0.03 p.0001 284 4. | 28 |5 135-168
Rk OK T #E: OK R HALF: T OK
Surface Inspection Dimension Inspection MT/PT Heat Treaiment

RN (Signatory):

2R HW (Date) -

/£ N (Inspection) :

[ e e 2
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SHANGHAI UNIMECH INTERNATIONAL TRADE CO., LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

=
g (No) #FK (Name) #45 (Material ) FrifE (Standard) (é&T%) Jr5 (Heat No )[40 5 (Batch No)
22 NPT RED COUPLING 3" X 2.1/2" 3000# A105 Bl16.11 10 2306-02347 29N57
23 NPT TEE 2.1/2" 3000# A105 Bl16.11 15 2306-02340 29N64
24 NPT UNION 2.1/2" 3000# A105 MSS SP-83 20 2306-02347 20N57
25 NPT RE TEE 2" X 1" 3000# A105 Bl16.11 50 2206-00863 29N43
26 SW FULL COUPING 1.1/2" 3000# A105 Bl16.11 50 01407-0766 29N29
27 SW 90DEG ELBOW 1/2" 3000# A105 B16.11 300 01410-0467 29N59
28 SW RED COUPLING 1.1/2" X 1/2" 30001 A105 Bl16.11 20 01407-0766 29N29
282 (Chemical Composition% ) P4 BE (Mechanical Properties)
Jit lkMpa |$iHz Mpa " o | s
G2 (N) | C | Si | Mn| P S Cr Ni | Mo | v | colno|cel vield | Tensite | EF% | WA | vty |
Elongat R.A. Impact | Hardness
Strength | Strength
22 0.21 | 0.26 | 0.86 [ 0.021 0.005 0.02 0.03 | 0.01 [0.0001{ 0.03 0.0001 284 534 28 50 135-168
23 0.221 0.22 | 0.89 [0.014] 0.007 0.039 0.02 [0.007]0.0001{0.011D.0001 279 537 28 52 136-158
24 0.21 | 0.26 | 0.86 | 0.021 0.005 0.02 0.03 | 0.01 [0.0001f 0.03 |0.0001 284 534 28 50 135-168
25 0.20 | 0.22 | 0.83 [ 0.017 0.012 0.09 0.02 | 0.003]0.001]0.037]0.003 288 534 28 50 130-154
26 0.23 1 0.24 | 0.79 | 0.021 0.005 0.03 0.02 | 0.02 [ 0.002 | 0.04 p.00001 287 527 29 52 135-166
27 0.22 1 0.26 | 0.78 [ 0.025 0.005 0.02 0.03 | 0.02 [0.0001{ 0.02 [0.0001 281 937 28 335, 134-157
28 0.23 1 0.24 | 0.79 | 0.021 0.005 0.03 0.02 | 0.02 [ 0.002 | 0.04 p.00001 287 527_ 29 _32_ 135-166
il OK FeH#: OK A HALFL: O
Surface Inspection Dimension Inspection MT/PT Heat Treatzent

2R N (Signatory):

2R HW (Date) -

571fE N (Inspection) :
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SHANGHAI UNIMECH INTERNATIONAL TRADE CO.,LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

% ' (CUSTOMER) : _E¥gEXFE160307-002

Certificate EN 10204/DIN 50049-3.1B

—
g (No) 4 F% (Name) #J5 (Material ) FrifE (Standard) ((%QT%) PS5 (Heat Ne ) |41 5 (Batch Ne)
29 SW TEE 2" 3000# A105 B16.11 30 1209-08163 29N44
30 SW UNION 3/8" 3000%# A105 MSS SP-83 50 01410-0467 29N59
31 SW UNION 1/2" 3000# A105 MSS SP-83 50 01212-0732 29M02
32 SOCKOLET 3/4" 3000 A105 MSS SP-97 20 01410-0467 29N59
33 SOCKOLET 2" 3000# A105 MSS SP-97 20 01407-0773 29N30
34 SOCKOLET 2.1/2" 3000# A105 MSS SP-97 10 2206-00863 29N43
35 SW 90DEG ELBOW 1" 3000%# A105 B16.11 100 01408-0033 29N67

22782 (Chemical Composition% ) P4 BE (Mechanical Properties)
Ji# ilMpa |$TH. Mpa " o |
s (No) | C Mn P S Cr Ni | Mo | V Cu [ Nb | CE Yielc? Tensils SEARY | TR | i o) LL
Elongat R.A. Impact | Hardness
Strength | Strength
29 021 ] 021 [ 0.82 [0.023] 0.01 0.092 0.02 | 0.003 [0.0001] 0.037 p.0001 288 531 e R 135-164
30 022 | 0.26 | 0.78 [0.025| 0.005 0.02 0.03 | 0.02 |0.0001] 0.02 .0001 281 5374 28 | 85 134-157
31 0.201 0.24 1 0.7510.016( 0.007 0.03 0.02 1 0.02 10.002( 0.03 {0.001 283 a2 o 27 4?7 134-148
32 022 | 026 [ 0.78 [0.025] 0.005 0.02 0.03 | 0.02 [0.0001] 0.02 p.0001 281 537/ Lo2s | A 134-157
33 022 | 022 [ 079 [0.022] 0.013 0.04 0.03 | 0.01 [0.002] 0.12 [0.002 282 25 1 34 . Sp | 134-156
34 020 [ 022 ] 0.83 [o.017] o0.012 0.09 0.02 | 0.003 ] 0.001 [ 0.037 [0.003 288 34 1 28 S0 130-154
35 021|025 071 [0.026] 0.011 0.04 0.05 | 0.005 [0.0001] 0.2 .0001 289 514 ;j_p_s EXYAY, 137-164
KA : OK RPREE: OK A | b B . -OK
Surface Inspection Dimension Inspection MT/PT !Hcat Treatment

RN (Signatory):

2R HW (Date) -

/£ N (Inspection) :

JREE ] 5 4L R




SHANGHAI UNIMECH INTERNATIONAL TRADE CO., LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

% ' (CUSTOMER) : _E¥gEXFE160307-002

Certificate EN 10204/DIN 50049-3.1B

oy
e (No) ZFR (Name) #45 (Material ) FrifE (Standard) (é&T%) Jr5 (HeatNo )[40 5 (Batch No)
36 NPT BUSHING 3/8" X 1/4" 3000# A182F304 B16.11 100 14HT0566 1N209
37 NPT BUSHING 1/2" X 1/4" 3000% A182F304 B16.11 200 14HT0566 1N209
38 NPT BUSHING 1/2" X 3/8" 3000# A182F304 B16.11 100 14HT0566 1N209
39 NPT BUSHING 3/4" X 3/8" 3000# A182F304 B16.11 100 T4HT0519 40310
40 NPT BUSHING 3/4" X 1/2" 3000# A182F304 B16.11 100 14HTO0519 40310
41 NPT BUSHING 1.1/2" X 1.1/4" 3000% A182F304 Bl6.11 20 14D644 IM304
42 NPT BUSHING 2" X 1/2" 3000# A182F304 Bl16.11 20 14HTO0568 10302
282 (Chemical Composition% ) P BE (Mechanical Properties)
J& fitMpa | $ith Mpa " o | s
G2 (N) | C | Si | Mn| P S Cr Ni | Mo | v | culno|cel vield | Tensite | EF% | WA | vhodish |
Elongat R.A. Impact | Hardness
Strength | Strength
36 0.041] 0.47 | 1.31 | 0.041 0.013 18.16 8.09 275 545 52 67
37 0.041] 0.47 | 1.31 | 0.041 0.013 18.16 8.09 275 545 52 67
38 0.041] 0.47 | 1.31 | 0.041 0.013 18.16 8.09 275 545 52 67
39 0.042] 0.48 | 1.32 | 0.041 0.011 18.15 8.08 225 : 535 56 68
10 [0.042] 048 [ 132 [0.041[ 0011 1815 | 8.08 225 |~ 535 E 68
41 0.041] 0.46 | 1.32 | 0.038 0.011 18.11 8.13 275 1 535 63
42 0.042] 0.43 | 1.35 | 0.041 0.016 18.12 8.09 =3 545 ‘ 68
RN : OK ReTRE#E: OK B I DK
Surface Inspection Dimension Inspection MT/PT :Hcat Treatment

2R N (Signatory):

2R HW (Date) -

571fE A (Inspection) :

JiEE R 56 AL F A AL




SHANGHAI UNIMECH INTERNATIONAL TRADE CO., LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

PO# : ZP0O-1509-0018

e
g (No) #FK (Name) #45 (Material ) FrifE (Standard) (é&T%) Jr5 (Heat No )[40 5 (Batch No)
43 NPT BUSHING 2" X 1" 3000# A182F304 Bl16.11 20 14HTO0568 10302
44 NPT HALF COUPLING 1/4" 3000# A182F304 Bl16.11 50 14HTO0179 1IN101
45 NPT FULL COUPLING 2" 3000# A182F304 B16.11 50 14HTO0568 10302
46 NPT 90DEG ELBOW 1" 3000# A182F304 Bl16.11 100 14HTO0179 IN101
47 NPT NIPPLE 1/2" 3000# A182F304 Bl16.11 200 14HT0566 1N209
48 NPT NIPPLE 3/4" 3000# A182F304 Bl16.11 100 14HTO0519 40310
49 NPT NIPPLE 1" 3000# A182F304 Bl16.11 100 07ZT1226 1HO1

282 (Chemical Composition% ) P4 BE (Mechanical Properties)
Jit lkMpa |$iHz Mpa " o | s
G2 (N) | C | Si | Mn| P S Cr Ni | Mo | v | colno|cel vield | Tensite | EF% | WA | vty |
Elongat R.A. Impact | Hardness
Strength | Strength
43 0.042] 043 | 135 [0.041| o0.016 18.12 8.09 275 545 56 68
44 0.04 | 043 | 1.32 | 0.043] 0.012 18.15 811 265 555 54 64 |
45 0.042( 0.43 | 1.35 10.041 0.016 18.12 8.09 275 545 56 68
16 | 0.04 [ 043 [ 132 [0.043] 0012 1815 | 8.11 265 | _s59 4 64
47 [0.041] 047 [ 131 [0.041[ 0.013 1816 | 8.09 A 545 NN 67
48 0.042( 0.48 | 1.32 10.041 0.011 18.15 8.08 225 : 535 SO 68
49 0.037| 0.48 | 1.50 | 0.04 0.009 18.16 8.00 289 551 T 44 55
FMKI: OK RHE#: OK R 1 - RS, OK
Surface Inspection Dimension Inspection MT/PT ib‘ear [reatment

2R N (Signatory):

2R HW (Date) -

571fE A (Inspection) :




SHANGHAI UNIMECH INTERNATIONAL TRADE CO., LTD

MATERIAL TEST CERTIFICATE

To: UNIMECH ENGINEERING (M) SDN. BHD

2R N (Signatory):

2R HW (Date) -

571fE N (Inspection) \:

PO# : ZP0O-1509-0018
Ty
g (No) #FK (Name) #45 (Material ) FrifE (Standard) (é&T%) Jr5 (Heat No )[40 5 (Batch No)

50 NPT RED COUPLING 1/2" X 3/8" 3000# A182F304 Bl16.11 50 14HTO0179 IN101

51 NPT RED COUPLING 1.1/2" X 1/2" 300( A182F304 Bl16.11 20 14D644 1M304

52 SW UNION 1" 3000# A182F304 MSS SP-83 50 14HTO0179 IN101

282 (Chemical Composition% ) P4 BE (Mechanical Properties)
J&£ flkMpa | PiHi Mpa .
‘ : . . . Eff% | 18 4% | th i T i
g (No) | C Si | Mn P S Cr Ni | Mo | V Cu [ Nb | CE Yield Tensile SEARY | TR | i o) LL
Elongat R.A. Impact | Hardness
Strength | Strength

50 0.04 | 0.43 | 1.32 [ 0.043 0.012 18.15 8.11 265 555 54 64

51 0.041] 0.46 | 1.32 | 0.038 0.011 18.11 8.13 275 535 54 63

52 0.04 | 0.43 | 1.32 [ 0.043 0.012 18.15 8.11 265 555 54 64

| !
| e
[ /% \Z|

il OK ReTRr#: OK B b OK
Surface Inspection Dimension Inspection MT/PT iF eat Treatment
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